



Report #: R19060
Date: 02/25/2019

Test Report

CUSTOMER:

ATTENTION: Mr. Ron Hiss

Grover Musical Products Trophy Music Co.
9287 Midwest Ave
Cleveland, OH 44125 USA

Conclusion:

<u>Tested Samples</u>	<u>Standard</u>	<u>Result</u>
Ligatures	Lead and Cadmium	Complies ₁

SIGNED FOR THE COMPANY BY:

William M. Baumann
Laboratory Director

The test results stated in this report relate only to the item(s) tested. This test report may not be reproduced except in full, without written approval of AM Testing & Services.
Tests identified with an asterisk (*) have been subcontracted.

Note 1: Based on safe levels established for products of a similar nature.

This report is issued by AM Testing & Services Inc. AM Testing & Services Inc.'s responsibility is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by AM Testing & Services Inc. for more than 30 days, and are the property of AM Testing & Services Inc. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. The name, seals, marks nor insignia of AM Testing & Services Inc. may not be used in any advertising or promotional materials without the prior written approval of AM Testing & Services Inc. The test report cannot be reproduced without prior written permission of AM Testing & Services Inc.

AM Testing & Services

1405 Centre Circle Drive • Downers Grove, IL 60515 • Telephone: 708-907-5252 • AMTestinginc.com



Procedure and Results:

Ghost Wipes were used to determine the level of lead and cadmium that would be removed from various foam pads. For each test, fresh vinyl gloves were used. An area of approximately 6" x 6" of the pad under test was rubbed with the wipe for 30 seconds and the wipe placed in a clean test tube for digestion and analysis.

Each Ghost Wipe was digested and analyzed for lead and cadmium. The pads tested and results are listed in the table below. Also listed are the results from testing a lead ingot by the same method.

The Ghost wipes were from Environmental Express and meet ASTM E 1792 standards.

Lead and cadmium results were obtained using a Perkin Elmer Optima 2100 DV; ICP_OES.

Results for Lead and Cadmium Wipe Test:

California Prop. 65: Total Lead and Cadmium		
Analyte	Lead (Pb)	Cadmium (Cd)
Sample No.	Results (mg/kg)	
1 – Brass	BDL	BDL
2 – Nickel	BDL	BDL

BDL = <1.0ppm

ppm = parts per million = mg/kg = milligrams per kilogram

This report is issued by AM Testing & Services Inc. AM Testing & Services Inc.'s responsibility is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by AM Testing & Services Inc. for more than 30 days, and are the property of AM Testing & Services Inc. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. The name, seals, marks nor insignia of AM Testing & Services Inc. may not be used in any advertising or promotional materials without the prior written approval of AM Testing & Services Inc. The test report cannot be reproduced without prior written permission of AM Testing & Services Inc.

SAMPLE PHOTOS:

This report is issued by AM Testing & Services Inc. AM Testing & Services Inc.'s responsibility is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by AM Testing & Services Inc. for more than 30 days, and are the property of AM Testing & Services Inc. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. The name, seals, marks nor insignia of AM Testing & Services Inc. may not be used in any advertising or promotional materials without the prior written approval of AM Testing & Services Inc. The test report cannot be reproduced without prior written permission of AM Testing & Services Inc.



***** END OF REPORT *****

This report is issued by AM Testing & Services Inc. AM Testing & Services Inc.'s responsibility is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by AM Testing & Services Inc. for more than 30 days, and are the property of AM Testing & Services Inc. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. The name, seals, marks nor insignia of AM Testing & Services Inc. may not be used in any advertising or promotional materials without the prior written approval of AM Testing & Services Inc. The test report cannot be reproduced without prior written permission of AM Testing & Services Inc.

AM Testing & Services

1405 Centre Circle Drive • Downers Grove, IL 60515 • Telephone: 708-907-5252 • AMTestinginc.com

Page 4 of 4